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TXP-24
FRAME ’
——HEADSET, 7S44, ALU, BLACK
= 2074184
SPIRE NUT, M6, STEEL ——— /
0530004

g ~—FRAME, TXP-24, FAB, PNTD, RED
BOLT, M6X10MM, FLGD, 10.9, BLK ——— bt 2074133
0830021

RELAY FUSE PLATE,FAB STEELBLK ——
2074234 )

SGUARD, RR, TXP-24, RUBBER ———

2074188 ~_—BOLT, M6X16MM, FLGD, 10.9, BLK

0830003

~—SGUARD, FR, TXP-24, MLDG, BLK

2074182
PROTECTIVE DECAL KIT, TXP-24 ———

3900646

BUMP STOP, RUBBER, 3MMBLK ————
2074178

BOLT, M4XBMM, CAP, 10.8, BLK ———
0S30002

BEARING, PLAIN, 23X20X1IMM ———

0830001 ——SUMP GUARD, LRG, W RUBBER PAD

2074189

BOLT,MBX16MM CAP+WASH 10 9BLK ———
0S30005 — ¢

SPARES_SC11808_207_2



TXP-24 ~———BOLT, M4X8MM, CSK, SS A2
SWINGARM ’ 0830007

—CHAIN GUIDE, MOULDED, BLACK
2050827

SWINGARM, TXP-24, FAB, BLK

2050822 —SWINGARM AXLE,ASSY, BLACK

2050825

PROTECTIVE DECAL KIT, TXP-24 ———__
3900646

_——WASHER, M6, FORM A, STEEL, BLK
0830006

_——BOLT, M6X16MM, FLGD, 10.8, BLK

SIDE STAND ASSY, LRG, BLACK ——— 0830003

2050831

BOLT, M6X12MM, BUTT, 109.9, BLK ———
0830044

——SPROCKET GUARD, REAR, LRG, BLK
2050826

———DROPOUT SLIDER, ASSY
2050828

CHAIN TENSIONER, ASSY ———
2050874

END CAP SWINGARM,20X40MM MLDG
2050829

BOLT, MbX16MM, BUTT, 10.9, BLK
0530044
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CHAIN TENSIONER .

ARM, CHAIN TENSIONER, STL, BLK ——_

2050875

CHAIN TENSIONER ROLLERKIT ———

2051925

r.

~—CHAIN TENSIONER HARDWARE KIT

2051924

——MOUNT, CHAIN TENSIONER, BLACK
2050877

—BOLT, MbX16MM, BUTT, 10.9, BLK
0830044
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TXP-24
FORKS
FORK SERVICE KIT, RST TUNDRA

2049032

FORKS, 570x160MM, BOOST, BLK
2044296

NUMBER BOARD, MLDG, LRG, BLACK
2044315

NUMBER BOARD COVER, LRG, CLEAR
2044327

FORK SPRING UNIT, RST TUNDRA

FORK DAMPER UNIT, RST TUNDRA 2049036

2049034

DISC GUARD, FR, 203, MLDG, BLK
2044328

AXLE, FRONT, 20x110MM, BLACK
2000829
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TXP-24
REAR SHOCK ’

~_—SHOCK HARDWARE KIT, M8,28X15MM
- 2059905

REAR SHOCK, 210X50MM, BLACK ——
2044329

REAR SHOCK SERVICE KIT, RB
2059907

BOLT, M8X50MM, CAP, 10.9, BLK
0S30009

NUT M8, NYLOC, STEEL, BLACK
0830011

~—WASHER, M8, FORM A, STEEL, BLK
0830012

~__—BOLT,M8X55,CAP,10.9,ZINC PLTD
0830010
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TXP-24
CONTROLS ’

~_—CHIN GUARD, BAR PAD, BLACK
e 2044372

—GRIPS - BITRON, PAIR, LRG, BLK
HANDLEBAR, 780X60MM, ALU, BLK 2049038

2044363

THROTTLE, DUAL SENSOR, ID22MM ——
2044365

—KILL SWITCH, LANYARD ASSY
2044375

HANDLEBAR END, PAIR, ALU,BLACK ——_

2044371 'J

STEM CNC ALLOY, ALU, BLACK
2044364

_—KILL SWITCH ASSY, RED, BLACK
2044370
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FOOTPEGS .

FOOTPEG HARDWARE KIT
2083317

BOLT M6X20MM,CAP+WASH,10.9,BLK
0530043 FOOTPEGS PAIR, STEEL, BLACK

2082928

FOOTPEGS HANGER, STEEL, BLACK
2082977
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TXP-24
FRONT WHEEL ’

TUBE, 24X2.5" BC
2001712

TYRE F, MAX GRIPPER, 24X2.756" —
2001711

—RIM TAPE, 24"X35MM, BC
2001713

—FRONT WHEEL, 24" BC, BLACK
2001714

BRK ROTOR, 203MM
2022717

——BOLT, M6X10MM, TORX, 10.9, BLK
0830013

_—SPOKE, 13G X 210MM, BLACK
2000841

HUB REBUILD KIT, FR, 20X110MM —
2009934

~_—SPOKE, 13G X 212MM, BLACK
e 2000843

NIPPLE, 13G X 14MM, CHROME
- 2000864
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TXP-24
REAR WHEEL ’

BRK ROTOR, SOLID, 180MM

2022745 TUBE, 17X3.50" MC

2014312
BOLT, MbX10MM, TORX, 10.9, BLK WASHER CUP. RR AXLE. M12. BLK
0830013 ' ' '

0830014

NUT AXLE,M12X1.50,FLGD,ALU,BLK

0830015 AXLE, REAR, 12X210MM, ALU, BLK

2012029
WASHER CUP, RR AXLE, M12, BLK
0S30014

RIM TAPE, 22"X50MM, MC

TYRE R, MAX GRIPPER, 17X3.50" 2014314

2014311
RIM LOCK, 1.85" RIMS
2014313

BOLT,M6X16MM,CAP+WASH,10.9,BLK
0830005

REAR SPROCKET,102T, ALU, BLACK

HUB REBUILD KIT, RR, 125X152MM 2014206

2019561

REAR WHEEL, 17" MC, BLACK
2014315

MASTERLINK, #219, 12MM, GOLD
2014076

SPOKE, 12G X 185MM, BLACK
2011308

CHAIN, #2183, 12MM, 170 LINKS, GOLD
2014077

NIPPLE, 12G X 13MM, CHROME
2011308
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1600W MOTOR .

0S30054 SNAP RING, RW, EXTERNAL, D16, SS
0830054

FRONT SPROCKET, 11T, SPLINE
1180599

BLDC MOTOR ASSY, LC, 50V, 1600W

CIRCLIP, EXTERNAL D1400-0140 5100024

0S30036

GUARD,SPROCKET,FRONT,LRG,BLK
1180529

BOLT, M6X30MM, CAP, CAPTIVE, BLK
0S30046

BOLT,M6X12MM,CAP+WASH,10.9,BLK
0830016
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TXP-24
ELECTRICAL ’

BOLT,M6X12MM,CAP+WASH,10.9,BLK

0S30016 HARNESS, RELAY TO KILL SWITCH

2504359

CONTROLLER,BRUSHLESS 50V,1600W
5500001

——HARNESS, LI-ION BATT CONNECTOR

HARNESS, LINK STRIP, ASSY ———— 2504387

2504396

HARNESS, PTC, 2.5-5A
2054498

BOLT, M4X6MM, CAP, 10.9, BLK
0S30002

RELAY,48V,SEALED M8 ——

2504349 —FUSE, MIDI, 100A

2504338

FUSE HOLDER ,BLACK
BOLT, M4X8MM, CSK, SS A2 2504337

0S30007
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TXP-24
BRAKES ’

RIDEREVER, 2 FINGER LEVER KIT

2029821
e RIDEREVER, PADS, 4 PISTON, SM
FRONT BRAKE, 4 PISTON,BLACK — 2029822
2022746
_~——BOLT, CALIPER, MBX16MM, BLK
) 72022772
/
BAND, RUBBER, 43MM — /////A*EEQEESQKEASSY,AINST,BU(
3700259 '
~_——BRAKE ADAPTOR, IS 180MM, BLK
o 2022768
BRAKE GUIDE REAR CALLIPER
2022749
,.., BOLT, CALIPER, MBX16MM, BLK
2022772
~o..
BRAKE ADAPTOR, 180-203MM, BLK ——— et
2022767 IR
AT e )
CUP WASHER, M6, BLK —— _— il

2022769 e gat
BOLT, CALIPER, M6X27MM, BLK
2022774

BOLT, CALIPER, MBX32MM, BLK —
2022775
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TXP-24
FRONT MUDGUARD ’

NUT, M5, DOMED, SSA2 ———
0830019

BRKT, FR MUDGUARD, TXP-24, BLK ——_

2317904

BOLT, M4x10MM, CAP, 10.9, BLK ————

0S30020

——WASHER, M5, FORM A, STEEL, BLK

0S30018

——MUDGUARD FRONT, MOULD, 530MM

2317902

——WASHER, M5, FORM A, STEEL, BLK

0S30018

——BOLT, MbX16MM, BUTT, SS A2

0S30008
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TXP-24
INFILL PANELS ’

—BOLT, M6X16MM, FLGD, 10.9, BLK
0S30003

—SPIRE NUT, M6, STEEL
0830004

INFILL PANEL 200MM, MLDG, LHS ——__
2317871 )

INFILL PANEL 200MM, MLDG, RHS
2317874
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TXP-24
BODYWORK ’

_~—BOLT, MBX16MM, FLGD, 10.9, BLK
_~ 0s30003

BOLT, M6X16MM, FLGD, 10.8, BLK ——__
0830003

——TANK COVER,ASSY ,MKP,L,BLACK
2317887

MUDGUARD REAR, MOULD, 590MM —
2317877

~———CONTROLLER COVER,455MM,MOULD
5500002

~——BOLT, M6X16MM, FLGD, 10.9, BLK
0530003
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TXP-24
BATTERY ’
—CAP, ISOLATOR, BATTERY, MLDG
5300024

BATTERY, LI-ION, 50V, 14S7P
5300014

BOLT, MbX12MM, BUTT, 10.9, BLK
0530044

———BATTERY STRAP ASSY, FRNT, 28AH

5300015
BOLT, M5X12MM, BUTT, 10.9, BLK ———
0S30044 '
~—— BOLT, MbX10MM, FLGD, 10.9, BLK
T T 0S30021

BATTERY STRAP ASSY, REAR
5300016

BATTERY PAD,RUBBER,BLACK
5300017
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EXPLORE SEAT KIT .

BOLT, M6X16MM, FLGD, 10.9, BLK —

SEAT UNIT, PADDED, 580MM, BLK
0S30003

2317917

SEAT UNIT TRIM, EXPLORE, MLDG
2317914

EDGE CLIP, PUSH FIT, STEEL
0S30022

BOLT, M6X16MM, FLGD, 10.9, BLK
0S30003

SUBFRAME, EXPLORE, FAB, BLACK
2074198

SGUARD, RR, EXPLORE, MLDG, BLK
2074206

BOLT, M6X16MM, FLGD, 10.9, BLK —

0830003 ( (

BOLT,M6X16MM,CAP+WASH,10.9,BLK
0830005

SPARES_SC11808_230_4B



TRIALS SEAT KIT .

SEAT MOULD, TXP TRIALS,350MM
2317897

EDGE CLIP, PUSH FIT, STEEL

SUBFRAME, TRIALS, FAB, BLACK -
0830022

2074196
BOLT, MBX16MM, FLGD, 10.9, BLK
0830003

SGUARD, RR, TRIALS, MLDG, BLK
2074197

,
,
,
’
’
,
(/ ,

BOLT, MBX16MM, FLGD, 10.9, BLK
0530003 ——BOLT MBX16MM,CAP+WASH,10.9,BLK

0830005
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TXP-24
MISC ’

DECAL KIT, TXP-24, HEX,RED
3900621

CHARGER - 48V, 10A, HP LION ——_
5400013 S

~__—TOOLS, TXP TOOLKIT WALLET

2317905

~__—TOOLS, SUSPENSION AIR PUMP

2317907

~_—TOOLS, CHAIN WEAR GAUGE ASSY

2317906

~—MAINS POWER LEAD, UK

5600016

ALSO AVAILABLE:

MAINS POWER LEAD, AU
5600012

MAINS POWER LEAD, EU
5600013

MAINS POWER LEAD, JP
5600014

MAINS POWER LEAD, US
5600015

MAINS POWER LEAD, ZA
5600017
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TAKING FUN SERIOUSLY

0SET are in aver 25 Countries.
Please visit www.osetbikes.com for the latest distributor information list.

0SET Bikes Ltd
Units 5-6, Highfield Business Park
Sidney Little Road
St Leonards-on-Sea
East Sussex TN38 9UB
01424 211804
osetbikes.cam/gh
info@osetbikes.com



